F-2 2248 (Chasis)

FFs Yk ZHES B Yokl Fx YRR ME | BtARE RARRE B LRy U
NO. PART CODE drawing ref. code New part code description description Quantity design change  date RMB USD Remark

1 1.30.02.0100010 DD350E-2-0201-000 ZEBRAA A (FBBT) chasis 1

2 1.99.26.101120H GB5787-86 IEEM10%1.25%112(85 %) Bolt M10%1.25%112 2

3 1.99.44.100000R GB6187-86 H iR BEM10x1.25(5% 85 ) Self-locking nut M10*1.25 5

4 11.99.26.1013210 | GB5787-86 IEEM10%1.25%132 Bolt M10%1.25%132 1

6 1.53.10.0400200 DD300E-6C-1004-002 UEREE: 5557 Adjuster block 2

7 1.63.10.0400100 DD300E-6-1004-001 T AR IR Adjuster screw 2

8 1.99.42.0800000 GB6170-86 PR BEMB (AN EN) Nut M8 4

9 1.63.14.0100000 DD300E-6-1401-000 BAPEHAF (TR TTR) Side stand w/flameout 1

10 1.01.14.0000300 DD250E-1400-003 LRES0N Side stand spring 1

11 11.57.04.0700000 DD250E6-0407-002 Y8 KT I Ml Fy contact clip 1

H=




12 11.51.14.0000200 DD250E(3)-1400-002 PRI E h2 e boltM6x16 1
13 11.39.14.0900000 DD100E (3B) -1409-000 T FRELLIRETME%16 screw 1
14 11.30.16.0100000 DD350E-2-1601-000 TEFRAR Cable cover. L 1
15 1.30.16.0200000 DD350E-2-1602-000 FERE S S Cable cover. R 1
16 1.01.02.020030S DD250E-0202-003 IEREMEx12(FE5%) BoltM6x12 6
17 11.01.02.0500000 DD250E-0205-000 KEHL T [ 2 28 engine mounting bracket 1
18 1.01.02.0500300 DD250E-0205-003 B AT Shock absorption cover 2
19 1.01.02.0500200 DD250E-0205-002 HER] oil seal 2
20 1.01.02.0500500 DD250E-0205-005 £y gasket 2
21 1.01.02.0500100 DD250E-0205-001 FiRE (14.5) short spacer 2
22 1.99.26.1006800 GB5787-86 B2FEM10x1.25%68 BoltM10x1.25%68 2
23 1.99.27.1006500 DD350E-2-0903-001 ok E Chain cover 2




R o
F-3 4T B Rk FHEZ(Lights and main cable)

75 R EHES RS Y YRR H= WA AR B LEEiy HE
NO. PART CODE drawing ref. code New part code description description Quantity design change  date RMB USD Remark

1 1.99.03.100300R GB70-85 B2 HEMA0X30( 1158 BoltM10x30 1

2 1.99.56.100000R GB93-87 R S P O (4 E14%) Spring washer 10 2

3 1.53.03.0100000 DD300E-6C-0301-000 A AT Headlight 1

4 1.57.03.0100300 DD250E-6-0301-003 KATATHL12V35W Headlight bulb 12v35w 1

5 1/1.11.19.0000200 DD90E-1900-002 I EIELEM6 (18003) Cap nut M6 2

6 1.99.43.060000S GB6177-86 B2 EEMB(4E4) Nut M6 2

7 1.57.03.0400100 DD250E-6-0304-001 T AT 2 Bracket.Front turn signal = 1

8 1.63.03.0200020 DD300E-6-0302-000E A T LA Turn signal L.FR 1

9 1.45.03.0400100 DD50E(3B)-0304-001 EE [T AT H12V10W T oignal bulb 4




10

1.63.03.0300020

DD300E-6-0303-000E

(IESEZICIPSRZ kG

Turn signal R.FR

11

1.30.04.0110000

DD350E-2-0401-100

TS (R

Main cable(EFI)

12 1.11.04.1200000 DD9OE-0412-000 HLIEIL12V3A Horn 12V3A 1
13 1.01.04.0000300 DD250E-0400-003 HEHEMBX 1 2(HE ) Bolt M8*12 1
14 2.30.0111.70010 DD150E--4-0111700 ] L Diode 1
15 1.01.04.0600000 DD250E-0406-000 K ££12V15A Fuse 12V15A 1
16 1.30.04.0210000 DD350E-2-0402-000 LR D, Side cable 1
17 1.30.15.0100000 DD350E-2-1501-000 S KIT SR Igniter switch assy 1
18 1.57.03.0500000 DD250E-6-0305-000 JE AT AT 4L Turn signal R. RR 1
19 1.45.03.020100S DD50E (3B) -0302-010 ZEEM10 (BEES) (D Nut M10 2
20 1.57.03.0400000 DD250E-6-0304-000 J B AT LA Turn signal L.RR 1
21 1.01.03.0900300 DD250E-0309-003 JRATIT#12VEW Tail light bulb 1
22 1.45.03.0600020 DD50E (3B) -0306-000 FAT kel Tail light 1
23 1.02.09.0300400 DD250E-9-0903-004 e Rubber spacer 2
24 1.99.43.0600000 GB6177-86 HEEEMG (4 %) Nut M6 2
25 1.99.26.1005000 GB5787-86 i21M10x50 Bolt M10*50 1
26 1.57.03.0100200 DD250E-6-0301-002 BT T 32 28 Bracket, headlight 1
27 1.99.42.1000010 GB6170-86 U2 REIM10 Nut M10 1
28 1.56.04.0700000 DD250E-9B-0407-000 PR I (/R 4G BT . 1 %65 Stand flame out(DEL ) 1
29 1.56.32.0901100 DD250E-9B-3209-011 Gk gS (HRAR LD relay(DEL) 1
30 1.A7.32.0200000 DD350E-6-3202-000 il L 245 (DEL Ha %) side cable(DEL) 1
31 1.A7.32.0300000 DD350E-6-3203-000 ECU(DEL) ECU(DEL) 1




F-4-1 & B & & b7 28 (Battery and battery bracket)

s WRMREY RS BRI YIRLAZFR YR FK A& WERE RARRE R LRy w*HUE
NO. PART CODE drawing ref. code New part code description description Quantity design change¢  date RMB usD Remark

1 11.01.04.0400100 DD250E-0404-001 ZHbE Cushion battery 1

2 1.01.04.0000200 DD250E-0400-002 FH (R AT AT ) Strap, battery 1

3 1.51.04.0300000 DD250E(3)-0403-000 & HI(MTX9C-BS) Battery (MTX9C-BS) 1

4 1.01.04.1700000 DD250E-0417-000 B R AR R Battery cathode anode 1

5 1.30.04.0200100 DD350E-2-0402-001 E B IEREL(DEL. BT, £ Battery positive anode A 1

6 1.56.04.0600000 DD250E-9B-0406-000 R R4 2% short circuit protector 1




7 11.99.42.050000R GB6170-86 EEREMS (B [ Nut M5 2
8 11.99.05.0501200 GB819-85 BRETM5x12(HE4E) ScrewM5*12 2
9 1.30.04.0500100 DD350E-2-0405-001 70 HL AR Charger outlet 1
10 1.57.04.0500000 DD250E-6-0405-000 7o LA Charger 1
11 1.01.07.0000700 DD250E-0700-007 IEHEMB*25 Bolt M8x25 3
12 1.01.18.0000700 DD250E-1800-007 () Short spacer (BK) 3
13 1.01.18.0000600 DD250E-1800-006 ot Mat block 3
14 1.30.04.0410000 DD350E-2-0404-100 HBS A cable box 1
15 1.99.27.060160S GB5787-86 IZEHEME%16 BoltM6x16 6
16 1.30.04.0310000 DD350E-2-0403-100 HiE b Battery cover cap 1
17 11.30.04.0320000 DD350E-2-0403-200 ER e AaR A Battery cover assy 1
18 1.30.02.0400000 DD350E-2-0204-000 HpL B8 22 35 AR Electric mount 1
19 1.99.52.080000R GB97.1-85 HPEB(HY ) Washer 8 4
20 1.99.56.080000R GBY3-87 B B (11 5E) Spring washer 8 4
21 11.01.02.0000700 DD250E-0200-007 IZHEM8%16 BoltM8x16 6
22 11.30.04.0400100 DD350E-2-0404-001 H A% e Rubber mat. 1
23 /1.30.15.0000100 DD350E-2-1500-001 O % &t O seal ring 1
24 11.01.04.0600000 DD250E-0406-000 fRIGE2212V15A Fuse 12V15A 1




—13

F-5-3 2 A% R S (Switch.L.R and guy cable)

F5 Yre Y ZHES B LUE SRS LYE A S & WATARE | WK B Ly %/
NO. PART CODE drawing ref. code New part code description description Quantity  design change  date RMB USsD Remark

1 11.01.06.0400000 |DD250E-0604-000 EFEE Grip.L.hand 1

2 1.66.06.0500900 DD250G-0605-009 B E A RIS Clutch control assy. 1

3 1.01.06.0500300 DD250E-0605-003 Fefik Contact 1

4 11.66.06.0500800 DD250G-0605-008 TR E) Clutch Lever(black) 1

5 11.30.06.0200000 |DD350E-2-0602-000 e TR Left switch assy 1

6 1.30.06.0100000 |DD350E-2-0601-000 J7 A Handlebar. R 1

7 11.30.06.0310000 DD350E-2-0603-100 A TF IR (FE) Switch R assy(EFI) 1

8 11.01.06.0500900 DD250E--0605-009 HFHE Grip.R.Hand 1

9 1.01.06.0000200 DD250E-0600-002 SR (WEESAEZN End balance(BK) 2

10 /1.99.06.0602000 GB820-85 BR£TM6%20 Bolt M6*20 2




11

1.B3.06.0830000

SPT35-0608-300

JRB TR (B ) DELH

Return cable

12 1.30.06.0700000 DD350E-2-0607-000 BEBRIRER Clutch cable kit
13 1.01.06.1400000 DD250E-0614-000 H R A Mirror. R. RR
14 11.01.06.1300000 DD250E-0613-000 VYL RS Mirror. L. RR




23

24 19
18
17 @
p. ’ ’,Jr—b/__f_a,,‘;
e e - . 20\21
e -
14 -
q/"0\15
\\16

F-6 ¥ nl#s X B2 £ (Front shaker frame and speedodometer)
s WRMREY TR HEHL YRLA4 B YRl FK A& WPRE RARRE R LRy w*HUE
NO. PART CODE drawing ref. code New part code description description Quantity design change¢  date RMB uUsD Remark

1 1.63.07.0100130 | DD300E-6-0701-001a TERBR (P55 )(G)3° Stem comp 1

2 1.45.07.0500000 DD50E (3B) -0705-000 M fe e s Mgk (ED Side reflector assy 2

3 1.99.03.080100S GB70-85 NN A IRFEM8x10(HE 5 ) Hex inner bolt M8x10 2

4 11.01.06.000090S DD250E-0600-009 RN Cap button 4

5 1.01.02.020030S DD250E-0202-003 IEREMEx12(FE55) Bolt M6*12 1

6 1.01.07.0000800 DD250E-0700-008 =8 Hook 1

7 1.57.07.0100200 DD250E-6-0701-002 It ey By Steering axle 1

8 1.57.07.0000400 DD250E-6-0700-004 T 5% (HAE) Lower cover 1

9 1.99.72.3020500 47430205 Bearing 30205 2

10 1.57.07.0000200 DD250E-6-0700-002 b5 () Upper cover 1




11

1.57.07.0000100

DD250E-6-0700-001

MK IR REM25%1%9.5

Bearings nut M25x1x9.5

12

1.57.06.0000400

DD250E-6-0600-004

7 TRV FE R BE (e ) il BE)M25% 1 x 1

Stem nut M25*1*17

13 /1.30.05.0100200 DD350E-2-0501-002 BRI odometer bracket 1
14 1.30.06.0000800 DD350E-2-0600-008 77 e 38 L ] 2 e Upper base. Handlebar 2
15 11.99.52.060000S | GB97.1-85 FEG(AHEN) Washer 6 8
16 11.01.11.0000600 DD250E-1100-006 12 FEM6%25 Bolt M6*25 8
17 1.30.06.0000600 DD350E-2-1301-001 J7 TA] B [ 2 A Lower base. Handlebar 2
18 1.57.06.0000300 DD250E-6-0600-003 R Cushion mat 2
19 /1.63.06.010012S | DD300E-6-0601-001A T A (PR ) 3° Plate mount 1
20 1.63.06.0000200 DD300E-6-0600-200 B IR AT Lock bolt assy 4
21 1.99.03.0804000 GB70-85 W 7N A IR FEM8 x40 Hex inner bolt M8x40 4
22 1.99.03.120350R GB70-85 I2FEM12x35%1.75 Bolt M12x35%1.75 2
23 1.53.05.0100030 | DD300E-6C-0501-000 HERAML (BB Odometer 1
24 1.68.05.0200000 | DD300G-0502-000 BRI Odometer cable 1

10




F-7 B E 2 R HS AR J5 IR E 2% (Front suspension and front fender.rear shock absorber)
75 R EHES RS YRR Ykl Fx H= WA AR B Ay HE
NO. PART CODE drawing ref. code New part code description description Quantity design change  date RMB USD Remark
1 1.68.07.0310010 DD300G-0703-000A FENTIRAE SR CE D Fork L.FR 1
2 1.68.07.0410010 DD300G-0704-000A FRTRAE R (EAD Fork RFR 1
3 1.56.07.0300900 DD250E-9B-0703-009 T Outside stalk seal 2
4 11.56.07.0301100 DD250E-9B-0703-011 [ 21 [ Dust proof seal 2
5 1.99.26.060160H GB5787-86 BHMEx16 (HEEE) % polt Mox1o(plated 4
6 1.57.27.0000800 DD250E-6-2700-008 L5 Cable hook.L 1
7 1.57.27.0000900 DD250E-6-2700-009 LRA(47) Cable hook.R 1
8 1.63.27.0000000 DD300E-6-2700-000 A% (B ) Front fender(black) 1
9 1.11.27.0000300 DD9OE-2700-003 I Cable Loop 1

11




7

F-8 Hi#:(Front wheel)

1.01.08.0400020

DD250E-0806-000

TR S (D

Counter assy

s WRMREY FHES HEHL YRLA4 B YRl FK A& WPRE RARRE R LRy Uk
NO.| PART CODE drawing ref. code New part code description description Quantity design change¢  date RMB UsbD Remark

1 1.56.08.0000100 DD250E-9B-0800-001 A Gl Front wheel axle 1

2 1.01.08.0001300 DD250E-0800-013 MM T (K) Outer spacer 30mm 1

3 1.68.08.0000200 DD300G-0800-002 A2 A D300 front disc brake®300(1I) 2

4 1.53.08.0100110 DD300E-6C-0801-001 BRI (MT2.15%21, /MlizK . Front rim (MT21x2.15) 1

5 1.01.10.0000500 DD250E-1000-005 ST Valve nut 1

6 1.01.08.0400100 DD250E-0804-001 LR S Steering clip 1

7

8

1.56.08.0000200

DD250E-9B-0800-002

HIFEHIREE (B

Front wheel axle nut

12




Hex inner bolt M8*24

12

9 1.01.08.000030R DD250E-0800-003 7 S EETMBX24(HE (1)

10 1.53.08.0000500 DD300E-6C-0800-005 HiH40x55x5 seal 40x55x5 1
11 1.99.72.6302000 GB278-88 H76302RS bearing 6303-2RZ/Z1 2
12 1.01.08.0000500 DD250E-0800-005 B M22x42%7 oaoide stalk seal Me2 1
13 1.57.08.0001210 DD250E-6-0800-012 I 680/90-21 (IEH)  Front tire 80/90-21 1

13




| | |
F-9-287. J5tlzhZE (Front&rear brake

ump assy)

FFs Yk ZHES B Yokl Fx L SR ME | BtARE RARRE B LRy U
NO. PART CODE drawing ref. code New part code description description Quantity design change  date RMB USD Remark

1 1.99.26.0601600 GB5787-86 IZFEM6x%16 BoltM6x16 1

2 1.57.10.0102000 DD250E-6-1001-020 g Chain 1

3 1.57.10.0101000 DD250E-6-1001-010 HEFT push pole 1

4 1.57.10.0360000 DD250E-6-1003-600 VL IEIERS RS Oil pumb. Brake pumb 1

5 1.01.08.0200100 DD250E-0802-001 P Washer 20

6 1.01.08.0200200 DD250E-0802-002 HHERET screw 10

7 1.57.10.0320000 DD250E-6-1003-200 i Upper oil pipe 1

8 1.01.13.0000900 DD250E-1300-009 B2 FEM8x%35 BoltM8x35 3

9 1.57.10.0340000 DD250E-6-1003-400 .l Tree joint.Brake RR 1

14




10 1.57.10.0330000 DD250E-6-1003-300 S il B T 9% B Switch assy. Rear brake 1
11 11.57.10.0350000 DD250E-6-1003-500 T Lower oil pipe 1
12 [1.57.10.0310000 DD250E-6-1003-100 I ERAI XN Master cylinder

13 11.57.08.0301500 DD250E-6-0803-015 JEEHR Bottom plate 6
14 11.65.10.0300000 DD125E-5-1003-000 Ji ) B IR R G T ) Rear brake pump assy 1
15 1.66.08.0201900 DD250G-0802-019 ATFWCRED Right clutch lever 1
16 [1.57.08.0210000 DD250E-6-0802-100 Bk EIES HER Front brake oil cylinder 1
17 11.01.08.0201700 DD250E-0802-017 I EREEAPIE S Brake signal switch 1
18 11.57.08.0230000 DD250E-6-0802-300 iR B ER S wbliik =4 Upper oil pipe 1
19 11.99.50.060000S | GB96-85 #pE6 Washer 6 1
20 1.99.26.0603500 GB5787-86 (0202-003) IEHEM6E%35(FE55) BoltM6x35 1
21 1.57.08.0240000 DD250E-6-0802-400 I SNEE N Lower oil pipe.Front brake 2
22 1.11.13.0000300 | DD90E-1300-003 B2 FEM8x32 Bolt M8x32 4
23 1.57.08.0250000 DD250E-6-0802-500 Bl 22 T = () Lower pumb. Front brake 1
24 1.57.08.0270000 DD250E-6-0802-700 AR P& (F) Lower pumb. Front brake | 1
25 1.57.08.0260000 DD250E-6-0802-600 B3R =18 Front brake tree joint 1
26 1.A5.08.1200000 DD250E(07:k)-0812-000 BB R S R(075K)( LA () front brake pump assy. 1

15




18

17
|
e —
N \
-3 \ \ 1
F-10 J5 % (Rear wheel)
75 YIRS EHES H RS YRR MR FR H& WATAREE  WAREFE) A A H/iE
NO.| PART CODE drawing ref. code New part code description description Quantity design change¢  date RMB UsbD Remark
1 1.53.10.0400000 DD300E-6C-1004-000 e Poar wheeTaxieriax 1
2 1.53.10.0300100 DD300E-6C-1003-001 B E R Mount piate.Rear brake 1
3 1.30.10.0001400 DD350E-2-1000-014 e Alex sleeve R 1
4 1.68.10.0001710 DD300G-1000-017 #1755 ®240(1)YLP752-3BB  Disk RR.brake240 1
5 1.53.10.0100000 DD300E-6C-1001-000 JEARA AL (MT3.75%16. BEE . Kkl 1
6 1.01.10.0000500 DD250E-1000-005 L Valve nut 1
7 1.53.10.0000300 DD300E-6C -1000-003 SE ik Buffer 4
8 1.53.10.0000600 DD300E-6C-1000-006 LB kAL Buffer (530) 1

16




9 1.30.10.0001100 DD350E-2-1000-011 B Alex sleeve L 1
10 1.99.79.3001400 GB / T14212-93 B 2%520U0-1x120L Chain 520U0-1x120L 1
11 11.99.44.100000R GB6187-86 M10x1.25 H SR BEM10%1.25(5 F £¥) Self-locking nut M10x1.25 4
12 11.01.10.0700000 DD250E-1007-000 Pt 5 EEM14%1.5 Self-locking nut M14x1.5 1
13 1.30.10.0600100 DD350E-2-1006-001 MEhEEE (3415, 520, KTL) Chain sprocket 34T 520 1
14 11.53.10.0000400 DD300E-6C-1000-004 T E30%47x5 Outer oil seal 30x47x5 3
15 11.99.72.600500 |GB276-94 Hh74K6005RZ bearing 6005RZ 1
16 [1.99.72.6303100 GB278-88 H76303RS bearing 6303-2RZ/Z1 2
17 /1.01.08.000030R DD250E-0800-003 7N FHERETMBx 24 (1 1 ) Hex bolt interM8x24 6
18 1.57.10.0001610 DD250E-6-1000-016 Ja ke F%N6160/80-16 CIEHTH) Rear tire 160/80-16 CST 1

17




ra
1.1

4

8

o

F-12 Jh 58 SR

|
M FF % (Fuel tank and fuel switch)

s WRMREY TR BRI Ykl 2 B YRl FK A& WPRE RARRE R LRy U
NO. PART CODE drawing ref. code New part code description description Quantity design change¢  date RMB uUsD Remark
1 11.30.11.020000C DD350E-2-1101-000 WAE D Fuel tank(EFI) 1

2 1.11.04.0600300 DD90E-0406-003 #EAEIT0 pipe 1

3 1.63.11.0300000 DD300E-6-1103-000 DI I Closing valve 1

4 1.11.04.0600300 DD90E-0406-003 EAE pipe 1

5 1.01.07.0000700 DD250E-0700-007 B2 FEM8x25 BoltM8x25 4

6 1.01.18.0000700 DD250E-1800-007 HECR) washer 4

7 1.11.03.0500200 DD90E-0305-002 ¥ 152 P rubber rng 4

8 1.57.15.0200100 DD250E-6-1502-001 OJE % $]16]41.2%5.3 O ring 41.2x5.3 1

9 1.57.15.0300000 DD250E-6-1503-000 WA B Fuel tank cap(alu.) 1

10 1.56.32.0900100 DD250E-9B-3209-001 HIO6 waher 6

18




11 1.01.02.020030S DD250E-0202-003 MG X 12(HE ) BoltM6x12
12 1.56.32.0900300 DD250E-9B-3209-003 A (1D Oil pipe

13 1.56.32.0100000 DD250E-9B-3210-000 VRMETE %2 (DELPHIHID Air filter(DEL)

14 1.A7.32.0900100 DD350E-6-3209-001 545 (DEL. HLE ) S three joint pipe with bracke
15 1.56.32.0900800 DD250E-9B-3209-008 Fip14 clip

16 1.A7.32.0900400 DD350E-6-3209-004 HAFII(DEL. HimE) oil pipe(DEL)

17 1.A7.32.0900600 DD350E-6-3209-006 WA (V) Hm oil pipe

18 1.56.32.0900000 DD250E-9B-3209-000 A KR (DEL) oil pump assy(DEL)

19 1.30.05.0400000 DD350E-2-0504-000 B s oil level sensor

19




F-13-1 #5542 (Seat)

FFs Yk ZHES B Yokl Fx YRR ME | BtARE RARRE B LRy U
NO. PART CODE drawing ref. code New part code description description Quantity design change  date RMB USD Remark

1 1.30.13.0000200 DD350E-2-1300-200 AR 2 AR seat mounting plate 1

2 1.01.03.0101300 DD250E-0301-013 PR EEM8 (i) Cap nut M8 2

3 1.99.27.080500S GB5789-86 B2 FEM8%50 Bolt M8X50 2

4 1.99.27.0805500 GB5789-86 B2 FEM8x55 Bolt M8x55 1

5 1.99.44.0800000 GB6187-86 EESLESNAVES Self-locking nut M8 2

6 1.30.13.0010000 DD350E-2-1300-100 JAE B R A% seat shock 1

7 1.99.43.0800000 GB6177-86 IR EEM8 nut M8 2

8 1.30.13.0100100 DD350E-2-1301-001 JE R seat 1

20




F-13-2 B J5 14 (Seat)

s WRMREY RS BRI Ykl B YR FK A& WERE RARRE R LRy w*HUE
NO. PART CODE drawing ref. code New part code description description Quantity design change¢  date RMB usD Remark

1 11.30.13.0100200 DD350E-2-1301-002 A R AR Support plate. Seat 1

2 1.01.03.0101300 DD250E-0301-013 i PIRREM8 (K5 ) Cap nut M8 1

3 1.99.27.080500S GB5789-86 12 FEM8x50 Bolt M8X50 2

4 1.99.27.0805500 GB5789-86 I FEM8x55 Bolt M8x55 1

5 1.99.44.0800000 GB6187-86 H 8 £EM8 Self-locking nut M8 2

6 1.30.13.0010000 DD350E-2-1300-100 JHE SRR R A seat shock 1

21




.....

10 M

\

T\/ 12

F-14 ML K EiSALR) (Shift gear system and shifter)
s WRMREY TR HEHL YRLA4 B YRl FK A& WPRE RARRE R LRy Uk
NO.| PART CODE drawing ref. code New part code description description Quantity design change¢  date RMB UsbD Remark
1 11.57.14.0240300 DD250E-6-1402-403 BRE) Rubber sleeve(lV) 3
2 11.63.14.0240100 |DD300E-6-1402-401 FEFF(FRE) Peg pole (CP) 1
3 [1.57.14.0600200 DD250E-6-1406-002 AR HIERF(—) Shift pole (1) 1
4 1.99.02.0802500 GB70.3-2000 WS IRETM8%25 Hex inner bolt M8*25 1
5 1.99.02.0601600 GB70.3-2000 NN HIRETM6%16 Hex inner bolt M6*16 1
6 1.57.14.0600100 |DD250E-6-1406-001 TR () Connector L 1
7 11.57.14.0610200 |DD250E-6-1406-102 HIE () Alex sleeve (small) 2
8 /1.57.14.0610100 |DD250E-6-1406-101 [ 5 B (R AE) Mounting bracket. L (CP) 1
9 1.57.14.060040S DD250E-6-1406-004 77 B 58 BR (B ) Mounting plate. L 1
10 1.99.03.0501600 GB70-86 NN IR FEM5% 16 hex bolt M6x16 3

22




11 1.57.14.0600500 DD250E-6-1406-005 [ 5 JRE (HEL % ) Mounting bracket R
12 1.57.14.0200600 DD250E-6-1406-006 AFHEAT(Z) Shift pole (II)

13 /1.99.02.1004500 |GB70.3-2000 7S ATIZETM10%1.5%45 Hex inner bolt M10*1.5*45
14 1.99.09.0601000 GB/T77-2000 WS A ERETME%10 Hex inner bolt M6*10
15 11.99.02.1002500 |GB70.3-2000 I2F:M10%1.5%25 Bolt M10%1.5*25

16 1.63.14.0230100 DD300E-6-1402-301 FHIE A Main peg pole

17 11.57.14.0230300 DD250E-6-1402-303 BIRE() Rubber sleeve( II)

18 1.63.14.0600800 DD300E-6-1406-008 HIE D Front joint

19 1.30.14.0600700 DD350E-2-1406-007 Rk AT Two end screw

20 1.17.14.0800000 DD150E-2-1408-000 TR LA Shake lever assy

21 1.99.24.0602000 |GB5783-86 2 #:M6x20 Bolt M6*20

22 1.99.03.0501600 GB70-86 WS A IRAEM5%16 hex bolt inner M5*16

23




F-15 JEHI3Hl#J(Rear brake pole)

s WRMREY TR HEHL YRLA4 B YRl FK A& WPRE RARRE R LRy Uk
NO.| PART CODE drawing ref. code New part code description description Quantity design change¢  date RMB UsbD Remark

1 1.99.44.100000R GB6187-86 H BB EEM10%1.25(8% 47D Self-locking nut M10%1.25 1

2 1.57.14.020010S DD250E-6-1402-001 7 [ 5E AR (B ) Mounting bracket. R (CP) 1

3 11.57.14.0200000  DD250E-6-1402-000 [& e 3=k Control spacer 1

4 1.57.14.0220000 DD250E-6-1402-200 Jo HI AT Pole bracket. Rear brake 1

5 1.57.14.0220200 DD250E-6-1402-202 HECK) Spacer (big) 1

6 1.57.14.0200200 DD250E-6-1402-002 o wIBEAT Rear brake pole 1

7 1.99.03.0601600 GB70-86 NN IRFEME% 16 hex bolt M6x%16 3

8 1.57.14.0200300 DD250E-6-1402-003 AER () Connector block. R 1

24




9 1.99.02.1003500 |GB70.3-2000 NN FAIRETM10%1.5%35 Hex inner bolt M10*1.5*35
10 1.57.14.0230300 DD250E-6-1402-303 BIRE() Rubber sleeve( Il)

11 11.63.14.0230100 DD300E-6-1402-301 F BT Main peg pole

12 11.99.02.1008000 GB70.3-2000 N7 FIRETM10%1.5%80 Hex inner bolt M10*1.5*80
13 11.99.02.0803500 | GB70.3-2000 N7\ IRETM8%35 Hex inner bolt M8*35

14 11.99.02.0802500 GB70.3-2000 NS IRETM8%25 Hex inner bolt M8*25

15 1.63.14.0240100 DD300E-6-1402-401 FEFT(FBAE) Peg pole (CP)

16 11.57.14.0240300 DD250E-6-1402-403 () Rubber sleeve(lV)

17 11.57.14.0220300 DD250E-6-1402-203 T Pin

25




F-15 %2858 5 B(Air filter assy)

s WRMREY TR HrEHL YRLA4 B YR FK A& WERE RARRE R LRy w*HUE
NO. PART CODE drawing ref. code New part code description description Quantity design change¢  date RMB usD Remark

1 11.99.15.4202400 GB845-85 HBIRET ST4.2%24 screw 3

2 DD300E-6-1700-013 HUE AN air filter cover 1

3 DD300E-6-1702-000 SR sponge 1

4 DD300E-6-1700-014 IR TR air filter 1

5 1.63.17.0000500 DD300E-6-1700-005 JREGIRE recycle pipe 1

6 1.01.11.0000200 DD250E-1100-002 B P8 lock ring 8 1

7 1.A7.17.0000200 DD350E-6-1700-002 U HHVE air outlet pipe 1

8 1.01.17.0000100 DD250E-1700-001 B hoop 1

9 1.01.17.0000200 DD250E-1700-002 RIS EA I AE air intake pipe 1

10 1.01.02.000030H DD250E-0202-003 IEFEMBX12 Boltm6X12 2

11 DD300E-6-1701-000 P air filter web 1

12 |1.A7.17.0000000 DD350E-6-1700-000 RS S (R air filter assy (EFI) 1

26




19

<o ¥ 44
‘ 10
| |

F-16. HFSJEF 28 (Exhaust-gas muffler)
FFs Yk ZHES B Yokl 2 Fx L SR ME BPRE BURRE B LRy U
NO.| PART CODE drawing ref. code New part code description description Quantity Jesign chang¢  date RMB uUsb Remark

1 1.63.18.0100200 DD300E-6-1801-002 Je Ja P ALt left rear exhaust pipe 1

2 11.63.18.0200200 | DD300E-6-1802-002 4GRS HAE right rear exhaust pipe 1

3 1.99.24.0802500 GB5783-86 I FEM8x%25 Bolt M8x25 4

4 1.57.18.0030000 DD250E-6-1800-300 HAUE 23 (%) mounting plate 2

5 1.99.27.0803000 DD250E-1800-006 i Mat block 4

6 1.01.18.0700000 DD250E-1800-005 % (Set) Sleeve 4

7 1.99.56.080000R GB93-87 FSEIRE B (B A BE) spring washer 8 4

27




8 1.01.03.0101300 DD250E-0301-013 IHERIME (k7)) cap nut M8 4
9 1.01.18.0000300 DD250E-1800-003 HRE BB REMB (i ) Cap nut M8.Exhaust 4
10 1.03.18.0000100 DD250E-5-1800-001 BB Exhaust flange 2
11 1.03.18.0300000 DD250E-5-1803-000 g tube ends 2
12 1.01.18.0000210 DD250E-1800-002 HES A 2 B () Seal washer. Exhaust 2
13 1.10.18.0300200 DD125E-1800-002 HES 2 5 #4352 Seal washer 4
14 1.10.18.0310000 DD125E-1803-100 HR S e exhaust pipe joint 2
15 1.99.26.0602200 GB5787-86 2 FM6x22 Bolt M6*22 8
16 1.01.03.0100400 DD250E-0301-004 w2 REME Cap nut M6 8
17 1.63.18.0100100 DD300E-6-1801-001 FERTHES AL R Left front exhaust pipe 1
18 1.63.18.0200100 DD300E-6-1802-001 AATHEE AL () Right front exhaust pipe 1
19 1.A7.32.0600000 DD350E-6-3206-000 4% 2 (DEL) oxyen sensor(DEL) 2

28




1

F-17 J5% 2 (Rear fender)

s WRMREY TR BRI YIRLAZFR YRl FK A& WPRE RARRE R LRy w*HUE
NO. PART CODE drawing ref. code New part code description description Quantity design change¢  date RMB uUsD Remark

1 11.11.21.0000800 DD90E-2100-008 ki Pl Rubber,RR,Fender side 1

2 1.11.21.0000800 DD350E-2-2100-008 Jakt B rear fender 1

3 1.16.08.0000300 DD250E-8-0800-003 N7\ FIRETM8%20 Hex inner bolt M8*20 2

4 1.63.21.0001000 DD300E-6-2100-010 JE I 688 (42) Rear side reflector L 1

5 1.63.21.0001100 DD300E-6-2100-011 JEM SOE2% () Rear side reflector R 1

6 1.30.21.0120000 DD350E-2-2101-200 VUL SRt Support. Rear fender R 1

7 1.99.03.080250S GB70-85 7N FERETMBx 25 (4 ) Hex inner bolt M8x25 2

8 1.30.21.0110000 DD350E-2-2101-100 VAL S EE LS Support. Rear fender L 1

29




9 1.01.08.000030R DD250E-0800-003 7S FIRETMBx 24 (% 111 %) Hex inner bolt M8*24 2
10 1.30.21.0000100 DD350E-2-2100-001 JEE Tail cover 1
11 1.99.24.060140S GB5783-86 IZFEMEx 14 (HEES) bolt M6x14 2
12 1.99.50.060000R GB96-85 PG (% HEF) Washer 6 2
13 1.53.21.0010000 DD300E-6C-2100-100 FEAT 28 Tail light mount bracket 1
14 1.53.21.0020000 DD300E-6C-2100-200 Jioh B 2 License plate bracket 1
15 1.01.03.0100400 DD250E-0301-004 FENEEEMG Cap nut M6 4
16 1.45.21.0100000 DD50E (3B) -2100-000 Ja [oegs s (B Rear reflector assy(E) 1

30




